495-01006 495-01008 495-01009 ROD BEARING XINCHAI

Description

495-01006 495-01008 495-01009 ROD BEARING XINCHAI

GB/T9074.17-M8x18 螺栓 M8x18 Bolt M8x18
490B-02008 凸轮轴止推板 Thrust plate for camshaft
4D27G31-03110 堵套 Block set 4
GB/T1096-C8x7x22 普通平键 Key 1
490B-06002 气门挺柱 Push tappet 8
495B-06003 气门推杆 Push rod 8
490B-01002A 气缸盖螺栓(甲) Bolt 14
A490BZL-03102A 气门导管 Valve guide 8
A490BZL-03016 气门导管油封 Oil seal 8
A498B-03001 气门摇臂轴支座螺柱 Stud 4
GB/T97.1-10 垫圈 10 Washer
GB 93-10 垫圈 10
GB/T6170-M10 螺母 M10 Nut M10
A490B-03016A 喷油器压板 Pressure plate

A490B-03019 喷油器紧固螺栓 Bolt 4
490B-01003A 气缸盖螺栓(乙) Bolt 4
A490B-03109 喷油器铜套 Sleeve tube 4
490B-03200 气门摇臂轴部件 Valve rocker arm part
GB/T5782-M10x65 螺栓 M10x65 Bolt M10x65
490B-03006 气门锁夹 Split valve retainer
490B-03007 气门弹簧上座 Valve spring seat,upper
490B-03005 气门内弹簧 Valve spring,inner
490B-03004 气门外弹簧 Valve spring,outer
490B-03011 气门弹簧下座 Lower seat,valve spring
495B-03015 排气门 Exhaust valve 4
495B-03014 进气门 Intake valve 4
495B-06001-2 凸轮轴 Camshaft 1
4D27G31-03111 堵塞 Block 1

GB/T9074.17-M8x22 螺栓 M8x22 Bolt M8x22
490B-03012 后端盖 Rear cover 1
490B-03013A 后端盖衬垫 Gasket 1
490B-01078 碗形塞片 30 Pulg 30
4905-03107 进气门座 Intake valve seat
495B-03108 排气门座 Exhaust valve seat
A495B-03101 气缸盖 Cylinder head 1
490B-03017 碗形堵塞 20 Pulg 20
490B-03009-2 吊耳 Hoisting bracket
GB/T9074.17-M8x20 螺栓 M8x20 Bolt M8x20

GB/T5783-M8x30 螺栓 M8x30 Bolt M8x30
GB93-8 垫圈 8 Washer
GB/T97.1-8 垫圈 8 Washer
490BPG-16001 正时齿轮室盖 Timing gear housing cover
490B-16035 前油封 Front oil seal
490B-16012 正时指针 Timing pointer
QC/T385-M20x1.5 螺塞 M20x1.5 Plug screw M20x1.5
JB982-20 垫圈 20 Washer
GB/T5782-M8x80 螺栓 M8x80 Bolt M8x80
GB/T5783-M8x20 螺栓 M8x20 Bolt M8x20
490BPG-82014 调整螺钉 Adjustment screw
GB/T6171-M8x1 螺母 M8x1 Nut M8x1
490BPG-82008 液压泵轴承盖 Hydraulic pump bearing cover
490BPG-82009 轴承盖垫片 Bearing cover gasket